Cookies help us deliver our services. By using our services, you agree to our use of cookies.

Workshop Crane powered by drill

From OHO - search engine for sustainable open hardware projects

Workshop Crane powered by drill

Basic Data

Category: Mobile cranes

URL (first publication): https://www.youtube.com/watch?v=-okGzH4Ur_c

Keywords: workshop, crane, diy, drill, reverse engneering, drawings, measure, 3d, perspective, match, image, parametric, cad, modelling, fea, analysis

License: CC BY-SA 4.0

Project status: Active

Certification status: Approved

Technical documentation


Contains PDF-drawings: Yes

CAD files are editable: Yes

Assembly instructions are published: Yes

Bill of materials is published: Yes







no

yes yes








Description

Workshop crane powered by a hand drill Based on a video, the necessary parameters were determined to build the equipment in a professional way. Several tools were used such as perspective photo adjustment, anthropometric data to process images where people interact, mechanical resistance analysis, among others.

This project is published under the terms of the CC-BY-SA 4.0

Technical documentation

Frame Analysis Report - example

07-12-20 04-55-00 p.m..jpg

Video


+ General Reviews General Reviews

Parts list

Pos. Pos. old Qty. Part Name Part code Part Type Specifications Review Status Show All Comments
A1 1 WORKSHOP CRANE A1

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
A2 1 WORKSHOP CRANE A2 Standard

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
B1 PART LIST B

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1 1 Main Frame 1

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.1 1 Tube 50*50*4*1000 mm 1.1 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.2 2 Tube 50*50*4*172 mm 1.2 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.3 1 Tube 60*60*4*350 mm 1.3 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.4 2 Tube 50*50*4*360 mm 1.4 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.5 1 Tube 50*50*4*310 mm 1.5 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.6 1 Tube 50*50*4*470 mm 1.6 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.7 1 Tube 60*60*4*638 mm 1.7 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.8 4 flat steel bar 45*8*145 mm 1.8 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.9 1 Tube 60*60*4*1400 mm 1.9 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.10 4 flat steel bar 50*12*145 mm 1.10 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.11 2 flat steel bar 25*5*1308 mm 1.11 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.12 2 flat steel bar 45*8*135 mm 1.12 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.13 2 Hex-Head Bolt 1.13 Standard DIN 931-1 - M14 x 90

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.14 11 Hex Nut 1.14 Standard DIN 555-5 - M14

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.15 1 Hex-Head Bolt 1.15 Standard DIN 931-1 - M14 x 55

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.16 4 Hex-Head Bolt 1.16 Standard DIN 931-1 - M14 x 75

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.17 4 WHEEL 1.17 Buy CAP 200 KG

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.18 1 PULLEY 1.18 Buy D 50 mm, CABLE 10 mm

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.19 1 Reducer 1.19 Buy i = 1:100, SECURITY BRAKE

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.20 1 Bearing 1.20 Buy DEPENDS ON ITEM 1.20

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
1.21 1 Hollow Shaft 1.21 Buy DEPENDS ON ITEM 1.20

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
2 1 Pivot Arm 2

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
2.1 1 Tube 60*60*4*500 mm 2.1 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
2.2 2 flat steel bar 45*8*222 mm 2.2 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
2.3 1 Hex-Head Bolt 2.3 Standard DIN 931-1 - M14 x 90

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
2.4 1 Hex Nut 2.4 Standard DIN 555-5 - M14

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
3 1 Telescopic Tube 3

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
3.1 2 flat steel bar 45*8*267 mm 3.1 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
3.2 1 Tube 50*50*4*890 mm 3.2 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
3.3 1 Hex-Head Bolt 3.3 Standard DIN 931-1 - M14 x 80

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
3.4 1 Hex Nut 3.4 Standard DIN 555-5 - M14

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
3.5 1 PULLEY 3.5 Buy D 50 mm, CABLE 10 mm

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
4 1 Lef Leg 4

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
4.1 1 Tube 50*50*4*1340 mm 4.1 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
4.2 1 flat steel bar 50*12*145 mm 4.2 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
4.3 1 WHEEL 4.3 Buy CAP 200 KG

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
4.4 1 Hex Nut 4.4 Standard DIN 555-5 - M14

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
5 1 Right Leg 5

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
5.1 1 Tube 50*50*4*1340 mm 5.1 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
5.2 1 flat steel bar 50*12*145 mm 5.2 Production EN 10058, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
5.3 1 WHEEL 5.3 Buy CAP 200 KG

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
5.4 1 Hex Nut 5.4 Standard DIN 555-5 - M14

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
6 1 Arm 6

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
6.1 1 Tube 60*60*4*1125 mm 6.1 Production EN 10210-2, STEEL A36

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
6.2 1 Hex-Head Bolt 6.2 Standard DIN 931-1 - M14 x 75

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews
6.3 1 Hex Nut 6.3 Standard DIN 555-5 - M14

REV1: Approved
REV2: Approved

Edit Edit All

Item Reviews

Report this page


OPEN HARDWARE OBSERVATORY 2020
|
  • Imprint
  • |
  • Terms of use
  • Contact
  • |
  • Feedback for Beta Version
  • |
  • Privacy notice
  • |
  • CC-BY 4.0